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Sample Number

GENERAL INFORMATION:

49 #//

Location Taken

Original length (in.)

'ﬁiamzter (in.)

Density, Saturated (pcf)

Date Cored .

Date Tested

COMPRESSIVE STRENGTH:

Load at Failure (1b) 245600 A 28100

Area Tested (sq in.)

Z.01

2.0'

Gross Unit Stress (psi)

L/D Ratio

2.02

216

Correction Factor

/.0

/. O

12,190

/3980

Corrected Unit Stress (psi)

REMARKS ;

Coring and testing were done in accordance with ASTM Specification C42-64.
The compressive strength was corrected for comparison with a Stapdard

Concrete test cylinder having an L/D Ratio of 2.0.




